Cartop
Box

Color Box

MAXPRO
User Manuol

Product Name

Angle Grinder
Product Code
MPAG761/115

Articlsc Code

111-0068

Version

21-0025

Date
2021-08-12




SPARE PART LIST
MPAG760/100(111-0046)  MPAG760/115(111-0032) MPAG761/115(111-0068) ~MPAG760/125(111-0033)

PART NO. ARTICLE CODE DESCRIPTION SPECIFICATION WEARING PART | QTY REQUIRED
1 111-00xx-001 Outer Flange x 1
2 111-00xx-002 Grinding wheel J 1
3 111-00xx-003 Inner Flange X 1
4 111-00xx-004 Wheel cover % 1
5 111-00xx-005 Screw M6X18 x 1
6 111-00xx-006 Anti-dust cover x 1
7 111-00xx-007 Screw M4X14 x 4
8 111-00x%-008 Spring washer,4 x 7
9 111-00xx-009 Flat washer,4 x 4
10 111-00xx-010 Bearing box x 1
11 111-00%xx-011 Spindle M10.M14 J 1
12 111-00xx-012 Key 2.5X3.7X10 J 1
13 111-00xx-013 Bearing 6201-2RS x 1
14 111-00xx-014 Bearing plate x 1
15 111-00xx-015 Screw M4x10 M4x10 x 3
16 111-00xx-016 Big Gear J 1
17 111-00xx-017 Circlip11 x 1
18 111-00xx-018 Needle bearing HK0810 x 1
19 111-00xx-019 Side handle x 1
20 111-00xx-020 Gear box x 1
21 111-00xx-021 Screw ST4.2X22 x 4
22 111-00xx-022 Pin cap x 1
23 111-00xx-023 Spring x 1
24 111-00xx-024 Snap ring x 1
25 111-00xx-025 Hex.Nut M6 x 1
26 111-00xx-026 Small gear J 1
27 111-00xx-027 Bearing 608-2RZ x 1
28 111-00xx-028 Bearing plate x 1
29 111-00xx-029 Screw M4X10 x 2
30 111-00xx-030 Armature assembly v 1
31 111-00xx-031 Dust ring x 1
32 111-00xx-032 Bearing 607-2Z x 1
33 111-00xx-033 Bearing sleeve % 1
34 111-00xx-034 Wind baffle x 1
35 111-00xx-035 Screw ST4.2X70 x 2
36 111-00x%-036 Stator Assembly J 1
37 111-00xx-037 Motor housing x 1
38 111-00xx-038 Carbon brush holder N 2
39 111-00xx-039 Carbon brush V 2
40 111-00xx-040 Coil spring v 2
41 111-00xx-041 Cable clamp x 1
42 111-00xx-042 Screw ST4.2X14 x 3
43 111-00%x-043 Capacitor 0.22uf x 1
44 111-00xx-044 Switch N 1
45 111-00xx-045 Switch button x 1
46 111-00xx-046 Switch push-rod x 1
47 111-00xx-047 Push-rod spring X 1
48 111-00xx-048 Rear cover x 1
49 111-00xx-049 Cord guard x 1
50 111-00xx-050 Cable plug x 1
51 111-00xx-051 Spanner x 1
52 111-00xx-052 User manual x 1
53 111-00%x-053 Color box x 1
54 111-00xx-054 Carton box x 1
ASSEMBLY
PART NO. ARTICLE CODE DESCRIPTION SPECIFICATION WEARING PART | QTY REQUIRED

55 111-00%x-055 Armature assembly N 1
30 111-00xx-030 Armature / /
31 111-00xx-031 Dust ring / /
32 111-00xx-032 Bearing 607-2Z / /






